
 

 

Gate 2 Submission: 
Conceptual Design Report 
 

Annex 1 Desalination  
 

27 September 2021 

 
 
 

 

 

 

 

 

 

 

 



 

Gate 2 Annex 1 Desalination  

  

 
2 

Contents 

Contents 2 

Executive Summary 5 

1 Background and Objectives 7 

2 Conceptual Design 9 

2.1 Overview of solution 9 

2.1.1 Desalination-based Options at Gate 2 9 

2.1.2 Desalination Technology Overview 12 

2.1.3 Proposed Desalination System Summary 13 

2.2 Engineering Technical Design 15 

2.2.1 Source Water Characterisation 15 

2.2.2 Marine Intake & Discharge 21 

2.2.3 Desalination Plant 27 

2.2.4 Testwood Water Service Reservoir (WSR) 38 

2.2.5 Drinking Water Quality Considerations 38 

2.2.6 Water Safety Planning 43 
[...]
quality across the expected range of operating conditions and an intermediate energy consumption relative 

to Hydranautics’ alternative products. Hydranautics is understood to be commencing a Regulation 31 

application for these two products to supply Thames Water’s Gateway Desalination Plant; aligning 

membrane selection with that of the Gateway plant is prudent at this stage with the Regulation 31 approval 

process being a major programme risk going forward. 

The “partial” indicates that a proportion of the first pass permeate bypasses the second pass membranes 

and is blended with the second pass permeate to achieve an intermediate water quality between permeate 

from the first and second passes. The “split” leverages the declining permeate quality, preferentially 

withdrawing the highest quality permeate from the front-end of the module to bypass the second pass, 

achieving a higher quality blended permeate at minimal energy cost.  

The first Pass RO has a target recovery of 45% with a maximum projected feed pressure of 75 bar. The 

second pass RO has a target recovery of 85% with a maximum projected feed pressure of 28 bar. 

Turbine-type Energy Recovery Devices (ERDs) will be installed on the first pass brine discharge. The feed 

side of this type of ERD is similar to a pump and is not expected to require new Regulation 31 approvals 

provided materials of construction are consistent with those of the high-pressure feed pumps.  

Pressure-exchangers offer a significant energy benefit above that of turbine ERDs, saving an excess of up to 

0.45 kWh/m3 of permeate produced, and are the Preferred Option for minimising the energy footprint of the 



 

Gate 2 Annex 1 Desalination  

  

 
29 

plant. The pressure-exchanger mechanism is assumed to require Regulation 31 approval, with potentially 

novel materials of construction (specifically ceramic internals). Pressure-exchangers have been excluded 

from the design pending supplier engagement, recognising that due to the large international demand for 

these devices and the small number of suppliers offering them; the perceived risk associated with the 

Regulation 31 approval process is currently expected to deter suppliers. 

RO processes must be operated at constant flow and recovery to achieve consistent permeate quality and 

energy efficiency. This plant comprises six parallel streams, with five duty and one standby at the maximum 

design flow, allowing the plant to operate in 20% increments. Each stream includes first and second pass 

membrane racks and high pressure first pass feed and inter-pass booster pumps.  

An antiscalant solution will be dosed in the feed for both passes and the pH of the second pass will be 

increased to pH 10.5 to achieve high boron rejection.  

During minimum flow operation, where the plant is turned down to 20% of its design capacity, the plant will 

operate with duty rotation whereby each stream operates at full flow for a period of six days before entering a 

30-day standby period in short-term storage. At the end of its operational period, the stream will be flushed 

with permeate at low pressure to equalize the salinity on both sides of the membrane. To maintain the 

stability of the offline membranes, flushing must be carried out at least weekly throughout the short-term 

storage period; timing this flushing to coincide with during duty rotation would minimise the required 

frequency of operator intervention. 

When brought back into service, feed water will be initially recirculated at low pressure for a few minutes to 

displace the permeate and then the high-pressure pumps will be engaged, ramping up to the full operational 

pressure in two minutes. The RO streams can be brought back into service in less than 15 minutes. 

Online monitoring is included upstream of the RO system for the anticipated suite of warranty parameters; 

this is a critical control point shutting down the works in the event of feed water quality deviations. A run-to-

waste location is included upstream of the RO process for flushing non-compliant water from the system.  

Online conductivity monitoring is included for first pass, second pass and blended permeate on each stream 

for performance monitoring and an indirect indicator of membrane integrity. The blended conductivity for 

each stream is a critical control point, triggering duty rotation to another stream following a deviation in 

permeate conductivity and signalling operational personnel to investigate the root cause of deviation. Second 

pass feed pH is also a critical control point associated with each stream, recognising its importance for boron 

removal; deviations will trigger the same duty rotation response as for blended conductivity. 

Remineralisation 

The remineralisation plant employs a side-stream limewater process for the reintroduction of calcium 

hardness to the RO permeate and carbon dioxide as a source of inorganic carbon to restore alkalinity. 

Magnesium sulphate dosing was discounted from the system, with magnesium typically constituting less 

than 5% of total hardness in the existing supply from Testwood WSW, and the high supply-side risk arising 

from the availability of just one Regulation 31 approved imported product. 

Matching the calcium hardness of the existing supply is not feasible given the excessive cost, embodied 

carbon, and logistical complexity that would be entailed. Limewater dosing will instead be controlled to 

achieve a calcium concentration of 60 mg/l in the remineralised water, approximately 60% that of the treated 

water from Testwood WSW, aligned with the targets at the existing Thames Water Gateway Desalination 

Plant. 

There are five lime saturators sized to an N+1 design, resulting in 20% turndown when all units are available 

at the maximum production flow. The baseline operating strategy assumes that turndown on the lime 



 

Gate 2 Annex 1 Desalination  

  

 
30 

saturators is limited such that four of five lime saturators must be taken offline during minimum flow 

operation, leaving them empty until the plant is instructed increase production.  

Two lime silos are included for storage, each fitted with bin activators, to prevent blockage, and augers for 

transfer to the duty / standby lime slurry tanks, each containing a vertically mounted rapid-mixing impeller, 

and generating a slurry of hydrated lime and RO permeate for dosing upstream of the saturators. A 

limewater buffer tank, sized for a four-hour minimum residence time, provides a buffer between the 

saturators and the process stream, providing additional lime for dissolution to minimise the dosed turbidity. 

Carbon dioxide will be stored as a liquid, evaporated as required for injection into an RO permeate carrier 

water side-stream at elevated pressure (approximately 3 bar) to maximise the dissolution, and minimise 

carrier water demand, before combining with the main process flow upstream of the limewater dosing point. 

The carbon dioxide addition will be controlled to keep the remineralised water below pH 7 to minimise any 

residual risk of undissolved lime carrying forward to disinfection, which could compromise the pre-disinfection 

turbidity requirement is present in sufficient quantities.  

Sodium hydroxide dosing post-disinfection will be used to raise the treated water pH such that the Langelier 

Saturation Index (LSI) and Calcium Carbonate Precipitation Potential (CCPP) are slightly positive. This 

approach has been demonstrated to effectively control the corrosion risk associated with desalinated water 

supplies however orthophosphoric acid will also be dosed during remineralisation as an added corrosion 

mitigation.  

Disinfection 

The configuration of the disinfection process has been revised from the Gate 1 concept solution to use 

ordinary chlorination downstream of remineralisation to control for possible recontamination during this 

process. 

Contact tank sizing is based on the product of the minimum effective contact time and the estimated 

minimum free chlorine concentration at the tank outlet, denoted as “Ct”. A minimum Ct of 5 mg.min/l was 

adopted for this plant to yield a 4 log-reduction in active viruses. The biocidal effectiveness of free chlorine 

depends on the temperature and pH of the water undergoing disinfection, primarily due to their effect on the 

equilibrium position between hypochlorous acid and its dissociated hypochlorite form, the former being the 

more effective biocide. The Ct calculation was modified to consider only the hypochlorous acid fraction of the 

free chlorine such that the working volume of the disinfection process could compensate for the worst-case 

temperature and pH effects. 

Turbidity is monitored online upstream of the contact tank inlet. This is a critical control point for ensuring 

Regulation 26 compliance, shutting down the works in the event of turbidity deviations to maintain the 

integrity of the disinfection process. The free chlorine concentration will be monitored continuously at the 

contact tank outlet and again on the outgoing distribution main; these are both critical control points 

associated with full plant shutdowns, the former for ensuring compliance with the site-specific disinfection 

policy and the latter for controlling outgoing treated water quality. 



 

Gate 2 Annex 1 Desalination  

  

 
31 

 
Figure 10 - Desalination plant PFD 



 

Gate 2 Annex 1 Desalination  

  

 
32 

2.2.3.2 Treatment Residuals Handling  

Consistent with the Gate 1 solution, a conservative worst-case residual handling process has been included 
to ensure maximum recovery of the captured suspended solids and coagulant residuals from the pre-
treatment process, consolidating this solid waste into a wet cake for export. The liquid fraction of the pre-
treatment residuals is clarified and blended with the reject streams from the membrane systems and 
discharged back into the marine environment via an offshore submerged diffuser. The connectivity of the 
residuals handling systems is illustrated by the PFD in Figure 11.  

Figure 11 - Treatment residuals handling system PFD 

: 

 
Figure 11 - Treatment residuals handling system PFD 

Two neutralisation tanks employ a rotating batch fill-neutralise-drain operating regime, fed with chemical 

waste from the UF and RO processes; chemical cleaning is inhibited when neither tank is available and 

neutralised waste is transferred to the brine discharge buffer tank. 

Five lamella clarifiers are provided to minimise the TSS concentration of the liquid fraction of the pre-

treatment residuals; the lamellas are fed from the dual-celled dirty wash water tank, fitted with submerged 

mixers to maintain a homogenised feed of RGF wash water, thickener supernatant and dewatering filtrate. 

Five WRc thickeners consolidate the dilute solids from the DAF and lamella clarification processes into a 



 

Gate 2 Annex 1 Desalination  

  

 
33 

thickened sludge suitable for dewatering by the five filter presses. The number of operational units in each 

process varies with the TSS of the abstracted seawater and the treated water output. 

Trucks to export the dewatered cake to landfill will be scheduled on an ad-hoc basis, their frequency varying 

from two to three times per week under the minimum flow operating condition up to two to three times per 

day during drought operation with sustained poor seawater quality. Truck movements will be limited to 

daytime on weekdays as far as possible. A minimum three-day storage capacity is included for thickened 

sludge and seven days for dewatered cake. 

2.2.3.3 Operating Strategy 

Flow control for the desalination plant will be governed by the RO permeate flow set-point which is limited to 

increments of 15 Ml/d, from a minimum flow of 15 Ml/d to a maximum flow of 75 Ml/d. With each successive 

increment an additional RO stream (consisting of paired first and second pass membrane skids) must be 

brought online manually, and interlocks prevent the additional stream returning to service until sufficient units 

in the upstream processes are available to handle the additional flow. 

In normal operation, the maximum allowable abstraction flow is dictated by the number of operational units in 

the pre-treatment system, preventing them from becoming hydraulically overloaded. Abstraction flow defaults 

to a flow set-point calculated automatically based on the assumption of 40% process recovery, provided the 

above condition is met. The flow set-point is adjusted automatically if the level in the UF feed tank deviates 

outside of a tolerable dead-band range; this prevents the process from ramping up during normal operation 

when the RGF wash water tank is recharging but compensates for the inherent variability of pre-treatment 

recovery, depending on feed water quality and the associated desludge / backwash requirements. All of the 

intake screens will normally be in operation regardless of the abstraction flow. 

The UF process operates in a constant flow filtration mode, with individual unit flux varying according to the 

state of the other operational units; the filtrate flow set-point is based on the RO feed water demand, which is 

readily predictable based on the number of operational streams. 

The re-lift PS at the post-RO buffer tank lifts the RO permeate through the remineralisation process to the 

inlet of the disinfection contact tank, from which point it flows to the clear water tanks and High Lift Pumping 

Station (HLPS). The pumped flow defaults to the total RO permeate flow, controlled automatically based on 

the flow meter at the re-lift PS. A secondary control mechanism increases or decreases flow if the post-RO 

buffer tank level deviates outside of the acceptable dead-band range ensuring the tank refills following the 

routine flushing events for RO membrane preservation.  

The high-lift pumps will operate based on the level in the clear water tanks, ramping up or down as required 

to control the level within the defined dead-band range, with additional controls dictated by the interface 

requirements with the existing supply system. 

It is estimated that the treated water flow can be ramped up from the 15 Ml/d minimum flow condition up to 

the 75 Ml/d maximum within a 16-hour period; return to service of the offline pre-treatment and 

remineralisation assets constitutes the majority of the lead-time with the UF and RO processes configured to 

support relatively rapid return to service. 

  



 

Gate 2 Annex 1 Desalination  

  

 
34 

2.2.3.4 Civil Design 

The preferred site of the desalination plant is in Fawley, Southampton; Figure 12 illustrates the site 

boundary, border, the decommissioned Fawley Power Station site along the South-eastern section of the 

perimeter and SW’s Ashlett Creek Waste Treatment Works (WTW) along the Northern section. The total site 

area is approximately 90,000 m2 with a working area of 72,000 mx, refer to Section 2.4. The Southern area of 

land is owned by various private landlords, and the Northern part of the site, to the South of the existing 

WTW, belongs to SW. The land along the Western boundary of the site will be used as temporary working 

and laydown area during the construction phase. 

 

 
Figure 12 - Ashlett Creek site location ( ) 

There are two key processes within the site that need to be considered when laying out the site: clean 

(desalination) and waste (solid and liquid). They are placed separately and divided by a road, to ensure 

separation. The waste stream has been placed at the Northern part of the site, closer to the existing Ashlett 

Creek WTW. The access road has been used as a means to separate the two parts of the site and to enable 

easy segregation for the gate house. As part of the design the administration building has been located so 

that site visitors do not need to enter operational areas in order to access these facilities. 